% Crafthub.io

Thank you for purchasing the www.crafthub.io SakuraD5 Carbon Conversion kit

Z DX, Crafthub.io DFERLZ ZHAWZTZTEH D RLE 5 T NVET,

ForSakuraD5s Carbon chassis conversion kit.

Carbon chassis conversion kit for Sakura D5S-

This kit is a carbon conversion kit for Sakura D5s chassis. It's box structure provides high rigidity and
flexible adjustability of the chassis’ center of gravity resulting in a realistic feeling when operating.
ZOXy NMIVZ T D5 i —Rrar—vYardy hCT, KL 3K h—RUE2HEHL, Ry
AAEETEVAEE EBLS 5 2 LT, XU X —OMWREEF0IIENT Z E N ARE T,

Feature

® -Designed for 1/10th scale Sakura D5S

® -No drilling or modification of original parts is necessary.

® -High center of gravity adjustable battery tray. (Shorty type)
® -Toray 3k high quality carbon plating.

Copyright www.Crafthub.io Verl.0


http://www.crafthub.io/

'%u Crafthub.io

What is contained in this kit?

Parts list of this kit /~—> 1) X I

No PartsName Material Qty
1 Chassis Bottom Toray 3K Carbon 1
2 Chassis upper Toray 3K Carbon 1
3 Chassis side Toray 3K Carbon 2
4 BatteryPlate Toray 3K Carbon 1
5 Motorhighmount Toray 3K Carbon 1
6 Standoff35mm alu 3
7 Standoff30mm alu 2
8 Knurledpin alu 8
9 Batterymountbase colorfabb_HT 1
10 Mountbasenut colorfabb HT 2
11 rear lever rate adjuster | colorfabb HT LR
12 ESCmount colorfabb HT 1
13 rear knucklemulti colorfabb HT LR
14 M3*6 FlatheadScrew 6
M3*6
15 BottonHeadscrew 18
16 M3*8 FlatheadScrew 8
17 M3 nut 2

Front Carbon Damper Stabilizer

No PartsName Material Qty
1 SeesawPlateA Toray 3K Carbon 1
2 SeesawPlateB Toray 3K Carbon 1
3 DamperBridge Toray 3K Carbon 1
4 4.8mmBallend yokomo 2
5 M3*15Bottonscrew 1
6 YokomoRodend yokomo 2
7 NMB3*8*4Bearing NMB(MinebeaMitsumi) 1
8 4mmSim ColorfabbHT 2
9 DamperCap ColorfabbHT 1
10 M3*6FlatScrew 2
11 M3 Press_nut 1
12 Shims M3*2 1
13 Shims M3*5 1

Copyright www.Crafthub.io Verl.0



'% Crafthub.io
What we need to assemble

Clamp, Hammer, EpoxyGlue.hex drivers
7T T Nv— TIRFE UEAEA

Construction manual
1,

Build the upper deck and side frame. Use 2 pieces of cardboard as a barrier between the clamp and
carbon to protect the carbon. Align the top deck tabs to the corresponding holes on the side frame
and use the clamp to carefully tighten them into place ( refer to pictures for correct orientation.) .
Secure frame with the 3x 35 mm standoffs and 6x m3 button screws.

When assembling the chassis, don’t use epoxy glue!

T v R—=F X DAL T, H—RAER O NE ) BRI E TS AD BT 5 H Z i L
FT, VX —VOMBYLTT, ZARFEEANEME D LEITH Y A,

Eop' right www.crafthub.io ST o
Tighten up gantry, and then connect it with 35mm stand off,M3*6 Button Screw.
Do Y EMEFRITIENZNTTHA R7L—L LT v\ —F o X &2 TDIAALET,

Copyright www.Crafthub.io Verl.0



% Crafthub.io

2, Vertical standoff

(30.5 mm standoff is already included in the stock chassis of the D5 and will need to be uninstalled
and then re-installed under the top deck)

30mm Standoff

30.5mm Standoff
(sakuraD5kit included)
-Install steering servo on upper deck in the same orientation as the original chassis.
Install the receiver and gyro on the bottom deck with double sided tape ( you can install the receiver and
gyro on the top deck, but it will limit your placement options of the battery tray).

ATT VT =R A b= L, ZEHK, Yy A nixilimT —7 ClEdlRsincElE LET,

M3*12 screw
M3 Nut

ll Note:they are not included

Use sakuraD5 original kit

Copyright www.Crafthub.io Verl.0



% Crafthub.io

opyright www.crafthub.io

-Connect assembled upper deck and side frame to the bottom deck with 6x 3*8 flat head screws ( make
sure your gyro and receiver are installed to bottom deck before).

FTD%, TuoNR—T vXEHETELET,

After connecting the upper and bottom deck slightly loosen all the screws and check that the body
doesn’t have any distortion or misalignments, then tighten again.

FEFovy—o DKL LIH., TRTOYY—3 DA ) a—2—FRD T, V¥ —IICENRNRNT
EEMER LI, T TCOAI Y 2a—%EHEIZHD E9,

Copyright www.Crafthub.io Verl.0



% Crafthub.io

Remove M6* 26mm post and install esc mounting plate in its place with 2x m3*8 flathead screws (See
orange plate in above photo).

M6*23mm HRA FEHALT, ROVWIZESC~Y o ha M3*8 MEATHEEL £7,

Copyright www.Crafthub.io Verl.0



3% crafthub.io
4 Battery Toray/Mount base

M3 Nut

M3*8 Flathead screw

Baftery mount can be set anywhere on upper deck so you can adjust the vehicles center of gravity ( refer
to above photo for installation).

NRyT V=<0 MIFLDY ¥ — CCGINLTT v =T v x FO X ZICTHEETE £,

Copyright www.Crafthub.io Verl.0



% Crafthub.io

M3*6BottonScrew
M3*10knurledStandoff

S

M3*6FlatHead screw

Copyright www.Crafthub.io Verl.0



'% Crafthub.io

4 Front SeesawDamper stabilizer

SeesawA

! SeesawB

NOTE: Seesaw A and B are NOT the same! Plate A’s Inner Diameter is LARGER than B. Use epoxy
Glue and line them together. Tighten them together with the ball end provided.
—=YV—ALBEFULTEIHY FHA, ZARFUESEAIZHE-TAL BEZEVSHOE, my R K
LoDk CTHELEZRFBET,

After Epoxy glue is done curing/drying, insert the NMB3*8*4 Ball Bearing from the seesaw plate
Aside.

The bearing will stop by seesaw plate B. Because B side seesaw plate inner diameter is 7.5mm.
TR FEER DI L LI, XT VT ETL— N AMPDIEALET, X7V ZIET
—FBETHATHZ LT TEERA,

Copyright www.Crafthub.io Verl.0



'% Crafthub.io

A r'/‘&\\\\\

T

AR Y sty 3
= — 8

WriE ]

Seesaw and Damper Bridge assemble.

M3*15BottonScrew

Tmm washer
PressFit Nut

E
L
(2}
E
E
n

—NMB3*8*4Bearing

= 2mmShim

10

Copyright www.Crafthub.io Verl.0



3% crafthub.io
How to insert Pressfit Nut

QD

Copyright www.crafthub.io

Copyright www.crafthub.io

Pay attention to the top side and bottom side of the bridge plate. Press nut should be on the bottom
side of the bridge. Use the hammer to penetrate the press-fit nut.

TV FOREZFELTLLESIY, VAT y MNEIMINZERDY 1T ET,

4mmSpacer

Put the stabilizer on to the upper deck.
damm AR—H—% AT, T o —F v FIZEE L ET,

11
Copyright www.Crafthub.io Verl.0



3% crafthub.io
Damper Cap

Copyright www.Crafthub.io Verl.0

12



'% Crafthub.io

Disclaimer
Do not use this file for commercial purpose without any permission.

This model is designed to make FDM 3Dprinter, the parts have some additive markings, however,
no problem for those parts function.

We use/recommend ColorfabbHT firmament
https://colorfabb.com/colorfabb-ht-tritan

If you have any question, please contact is via a form.
https!//www.crafthub.io/contact-us/
Crafthub.io kay Hirano

https://[www.crafthub.io
Instagram: @crafthub.io
YouTube: https://www.youtube.com/channel/UC5s76d53JjdKf krleUo6MQ/videos

Special thanks to
Earl Alexander Seung Snyder

13
Copyright www.Crafthub.io Verl.0


https://colorfabb.com/colorfabb-ht-tritan
https://www.crafthub.io/contact-us/
https://www.crafthub.io/
https://www.youtube.com/channel/UC5s76d53JjdKf_krIeUo6MQ/videos

